

Prevzemno spričevalo o preizkušanju/Abnahmepruefzeugnis/Inspection Certificate **EN 10204/3.1**

Št./Nr./No. **A22-13960**

SITHERM 2344



Stran/Page/Seite 1/1

Znak proizvajalca/Zeichen des Herstellerwerks/Mark of the Manufacturer

Naročnik/Besteller/Purchaser

Datum/Datum/Date

**KASCO SPECIAL STEELS
GALI NO.6,OPP.PLOT NO.78,
KRISHNA COLONY ,SECTOR 25**

12.10.2022

Odpremnica/Lieferschein/Delivery Note

03-22-69108

**121004 HARYANA ,FARIDABAD
INDIA**

GSTIN- 06AAAFK4035D1ZX

Št.naročila/Bestell Nr./Order No. KSS-ORD-06/23	Poz./Charge/Serialnr./Pos.	Int.nar./Unsere Auftrag Nr./Works Order No. N22-02647/001
Predmet/Gegenstand/Subject Forged bar EFS Peeled		Kvaliteta/Stahmarke/Grade of steel 1.2344
Term. obd./Waermebehandlung/Heat treatment Spheroidization annealed		Standard/Anforderungen/Requirements EN ISO 4957
Načrt/Zeichnung/Drawing 182 x 3000-5000 mm ROUND		Masa/Masse (kg) 1 1604
Št. šarže/Schmelze Nr./Heat No.: 116761		

Kemijska sestava/Chemische Zusammensetzung/Chemical Composition (%)

C	Si	Mn	P	S	Cr	Mo	V
0,37	1,02	0,38	0,010	0,001	5,10	1,24	0,950

Trdota materiala/Haerte von Material/Hardness of material: **(200-222) HB**

Opomba/Bemerkung/Note

IRREVOCABLE DOCUMENTARY CREDIT NUMBER: 00272FOUU2226201

DATE OF ISSUE: 220928

Radioactivity Inspection: Measured value is below Co-60<0.10 Bq/g (According to specification IAEA RS-G-1.7, Table 2)

The material is in accordance with the required properties

Kontrola
Pruefstelle
Inspection

Način pretaljevanja
Erschmelzungsart
Steelmaking **E+VAD**

Način litja
Giessart
Method of

Ingots



00272FOUU2226201
Jelku

Prezemno spričevalo o preizkušanju/Abnahmepruefzeugnis/Inspection Certificate **EN 10204/3.1**

Št./Nr./No. **A22-13961**

Stran/Page/Seite 1/1

SITHERM 2344

Znak proizvajalca/Zeichen des Herstellerwerks/Mark of the Manufacturer



Naročnik/Besteller/Purchaser

**KASCO SPECIAL STEELS
GALI NO.6,OPP.PLOT NO.78,
KRISHNA COLONY ,SECTOR 25**

Datum/Datum/Date

12.10.2022

Odpremnica/Lieferschein/Delivery Note

03-22-69108

**121004 HARYANA ,FARIDABAD
INDIA**

GSTIN- 06AAAFK4035D1ZX

Št.naročila/Bestell Nr./Order No.

KSS-ORD-06/23

Poz./Charge/Serlnr./Pos.

Int.nar./Unsere Auftrag Nr./Works Order No.

N22-02647/002

Predmet/Gegenstand/Subject

Forged bar EFS Turned

Kvaliteta/Stahlmarke/Grade of steel

1.2344

Term. Obd./Waermebehandlung/Heat treatment

Spheroidization annealed

Standard/Anforderungen/Requirements

EN ISO 4957

Načrt/Zeichnung/Drawing

232 x 3000-5000 mm ROUND

Masa/Masse (kg)

2193

Št. šarže/Schmelze Nr./Heat No.: **116761**

Kemijska sestava/Chemische Zusammensetzung/Chemical Composition (%)

C	Si	Mn	P	S	Cr	Mo	V
0,37	1,02	0,38	0,010	0,001	5,10	1,24	0,950

Trdota materiala/Haerte von Material/Hardness of material: **(182-197) HB**

Opomba/Bemerkung/Note

**IRREVOCABLE DOCUMENTARY CREDIT NUMBER: 00272FOUU2226201
DATE OF ISSUE: 220928**

Radioactivity Inspection: Measured value is below Co-60<0.10 Bq/g (According to specification IAEA RS-G-1.7, Table 2)

The material is in accordance with the required properties

Kontrola
Pruefstelle
Inspection



Način pretaljevanja
Erschmelzungsart
Steelmaking

E+VAD

Način litja
Giessart
Method of

Ingots



00272FOUU2226201
Jellu